



TEST REPORT

No. : 21200800373

Date: 2008-01-14

Page 1 of 1

Applicant : China 2 West Services Ltd.

Address : 303 Room, PingAn Building, Yuanlin Road, Jida, Zhuhai

Report on the submitted samples said to be clip

Sample Receiving Date : 2008-01-08

Testing Period : 2008-01-08~2008-01-14

Description of Sample : Metallic clips, 4 bags.

Test Item : Rockwell hardness test

Test Method : GB/T 230.1-2004

Test Results :

Sample(s)	Test Results (HRB)		
	1#	2#	3#
Clip(1st order from Songbo)	95.5	95.5	95.0
Clip(2nd order from Songbo)	86.0	87.0	87.5
Clip(3rd order from Songbo)	100.5	99.5	99.5
Clip(1st order from Jiatian)	92.5	92.5	92.5

*** End of Report ***

Authorized Signatory:
Sr. Engineer Luo Wulong



The results shown in this report refer only to the sample(s) tested unless otherwise stated.
This Report shall not be reproduced except in full, without written approval of the Laboratory.